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TEST REPORT

Report number : JPD-TR-17232-0
Issue date : December 8, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant _ . KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . YKFA24

FCCID . JOYYKFA24

Date of test : November 1, 2,7,8,9, 10, 18, 24, 2017

Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test
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1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

Kyocera

YKFA24

N/A

Pre-Production

Battery: DC 3.8V

(W) 72.3mmx(D) 8.3mmx(H) 149.3mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
38.815mW (IEEE802.11b)
44.157mW (IEEE802.11)
43.652mW (IEEE802.11n: HT20)

Internal antenna

-3.4dBi

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N[OOI~ WIN|F

=
o

[EEN
=

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24
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Zacta

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24



3. Configuration of equipment
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3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA YKFA24 N/A JOYYKFA24 EUT
2 | AC Adapter KYOCERA ADO3KC N/A N/A *
3 | USB conversion | ANKER N/A N/A N/A *
connector
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
i , #
USB Type-C 3. USB conversion a 2.AC Adapter AC 120V
connector 60Hz
micro USB
Type-B
# : Un-detachable cable

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0

FCC ID: JOYYKFA24
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center

frequency.

The spectrum analyzer is set to;

a) RBW = 100kHz.
b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

4.2 Limit

Coaxial cable

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date
Temperature
Humidity
Test place

November 1, 2017

21.3 [C]
38.6 [%]

Shielded room No.4

Attenuator

Spectrum
Analyzer

Test engineer

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Taiki Watanabe

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 8.046 15451 15.722
Middle 2437 7.131 15.354 15.179
High 2462 8.056 15.676 15.672
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 12.661 16.441 17.646
Middle 2437 12.728 16.461 17.641
High 2462 12.710 17.651 17.660
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0

Test Report Rev.FCC-C3.1

FCC ID: JOYYKFA24




4.4 Trace data
[[EEE802.11b]

Channel Low

i Agilent

Page 10 of 73

Ref 16 dBm
#Peak

#Atten 20 dB

LaAv

M1 82
Center 2.412 00 GHz
"Res BH 100 kHz

Span 30 MKz
VBN 380 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Occ BN % Pur  99.00 7
12.6606 MHz kg8 <6008
Transmit Freq Error  56.785 kHz
% dB Bandwidth 8.846 MHz

Channel Middle

i Agilent

Ref 16 dBm
#Peak

#Atten 20 dB

Log
i
dB/

LRy

M1 82

Center 2,437 00 GHz Span 30 MHz

#Res B 108 kHz VBN 380 kHz Sweep 2.867 ms (1001 pts)

Occupied Bandwidth Occ BN % Pur  99.00 7
12.7275 MHz L L

Transmit Freq Error  13.275 kHz

% dB Bandwidth 7.131 MHz

Channel High

= Agilent

Ref 16 dBm
#Peak

#Atten 20 dB

Log
i
B/

Lafv
M1 $2

Center 2.462 99 GHz
#Res BH 100 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth

Span 308 MKz
*VBH 300 khz Sweep 2.867 ms (1001 pts)
Occ BH % Pwr 99.00 %
12.7102 MHz % dB 6,00 dB
-17.635 khz
8.056 HHz

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Zacta

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24



[IEEES02.11g]

Channel Low

i Agilent
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Zacta

Ref 16 dBm
#Peak

#Atten

20 dB

Log
i
B/

Lafv
M1 $2

P

#Res BH 108 kHz

% dB Bandwidth

Center 2.412 09 GHz

Transmit Freq Error

Occupied Bandwidth
16.4406 MHz

14.685 kHz
15.451 MHz

*JBH 380 kHz

Span 30 MHz
Sweep 2.867 ms (1001 pts)

Occ BH % Pwr 99.00 7
% dB  -6.00 dB

Channel Middle

i Agilent

Ref 16 dBm
#Peak

#Atten 20 dB

LaAv
ML 32

Center 2.437 00 GHz
"Res BH 100 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth
16.4610 MHz

-3.158 kHz
15.354 MHz

«UBH 308 kHz

Span 30 MKz
Sweep 2.867 ms (1001 pts)

Occ BH % Pwr 99.00 7
®x dB  -6.00 dB

Channel High

= Agilent

Ref 16 dBm
#Peak

#fitten 20

dB

Lafv

M1 $2
Center 2.462 99 GHz
#Res BH 100 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth
17.6511 MHz

-5.778 kHz
15.676 MHz

*JBH 380 kHz

Span 30 MHz
Sweep 2.867 ms (1001 pts)

Occ BH % Pwr 99.00 7
% dB  -6.00 dB

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24



[IEEES02.11n (HT20)]

Channel Low

i Agilent

Page 12 of 73

Zacta

Ref 16 dBm
#Peak

#Atten 20 dB

Log
i
B/

Lafv
M1 $2

Center 2.412 09 GHz
#Res BH 100 kHz

% dB Bandwidth

Transmit Freq Error

*JBH 380 kHz

Occupied Bandwidth
17.6457 MHz

14.331 kHz
15.722 WHz

Span 30 MHz
Sweep 2.867 ms (1001 pts)

Occ BH % Pwr 99.00 7
% dB  -6.00 dB

Channel Middle

i Agilent

Ref 16 dBm
#Peak

#Atten 20 dB

LaAv
ML 32

Center 2.437 00 GHz
"Res BH 100 kHz

Transmit Freq Error
% dB Bandwidth

«UBH 308 kHz

Occupied Bandwidth
17.6410 MHz

1.629 kHz
15.179 MHz

Span 30 MKz
Sweep 2.867 ms (1001 pts)

Occ BH % Pwr 99.00 7
®x dB  -6.00 dB

Channel High

= Agilent

Ref 16 dBm
#Peak

#Atten 20 dB

Lafv

M1 $2
Center 2.462 99 GHz
#Res BH 100 kHz

*JBH 380 kHz

Span 30 MHz
Sweep 2.867 ms (1001 pts)

Occupied Bandwidth
17.6602 MHz

Occ BH % Pwr
% dB

99.00 7
-6.00 dB

Transmit Freq Error
% dB Bandwidth

-6.467 kHz
15.672 MHz

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
IW(1000mW) or less
5.3 Measurement result
Date . November 9, 2017
Temperature . 229 [C]
Humidity . 374 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24
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[IEEE802.11b]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 5.29 10.52 15.81 38.107 =1000 PASS
Middle 2437 5.34 10.52 15.86 38.548 =1000 PASS
High 2462 5.37 10.52 15.89 38.815 =1000 PASS
[IEEE802.119]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 5.82 10.52 16.34 43.053 =1000 PASS
Middle 2437 5.93 10.52 16.45 44157 =1000 PASS
High 2462. 5.84 10.52 16.36 43.251 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 5.85 10.52 16.37 43.351 =1000 PASS
Middle 2437 5.88 10.52 16.40 43.652 =1000 PASS
High 2462 5.88 10.52 16.40 43.652 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)
10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24



6.3 Measurement result
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Zacta

Date . November 1, 2017
Temperature . 213 [C]
Humidity . 38.6 [%)] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -5.47 2400.00 -60.08 54.61 Atleast 20dB below from peak of RF PASS
High 2462 -5.50 2495.98 -63.92 58.42 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -8.21 2399.44 -39.62 3141 Atleast 20dB below from peak of RF PASS
High 2462 -7.92 2495.98 -63.90 55.98 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -8.17 2399.44 -37.87 29.70 Atleast 20dB below from peak of RF PASS
High 2462 -7.90 2483.50 -62.03 54.13 Atleast 20dB below from peak of RF PASS

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0

FCC ID: JOYYKFA24
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6.4 Trace data
[IEEE802.11b]

Channel Low

# Agilent

Mkrl 2,339 92 GHz

Fet 16 dBm Atten 20 dB -66.11 dBm
#Paal
Log
16 M\_ﬂ)ﬁhﬂh
dB/ i
Al W,
il iy

[l / \

-25.5 d{
1o o Hw@hww»ﬁrw»v“”ﬂg MK«JMUwH~MWh¢»mM

ng\.-' Loyt WrnarL i B bV

W1 52
Center 2,400 B8 GHz Span 86 MHz
#Res BH 100 kHz #BH 300 kHz Sweep 7667 ms (1081 pts)
Marker Trace Typa Rz Amplituda
1 1) Fraq 2,399 92 GHz -6A.11 dEn
2 1 Freq 2,488 A0 GHz -GA.88 dEn
3 1) Freq 2,411 52 GHz -5.47 dBm
Channel High

2 Agilent
Mkrl 2.495 98 GHZ
Fef 10 dBm #Atten 20 dB -63.92 dBm
#Peak
Log =
16
dB/
Dl
—25.5
dBm
LaRAy
V1l S2 . |
Center 2.483 50 GHz Span 80 MHz
#Res BH 100 kHz VBH 368 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 (13 Freq 2.495 98 GHz -63.92 dBm
2 (1) Freq 2.483 58 GHz -66.83 dBm
3 (1 Freg 2.461 82 GHz -5.58 cBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[IEEES02.11g]

Channel Low

+ Agilent
Mkrl 2.399 44 GH7
Ref 16 dBm #Atten 20 dB -39.62 dBm
#Peak
Log =
16
dB/
D
—28.2
dBm
LaAy
Wl 52 . |
Center 2.400 00 GHz Span 80 MHz
Whes BN 100 kHz VBH 308 kHz Sweep 7.667 ms (1081 pts)
Marker Trace Type X Axis fimplitude
1 (1 Freg 2.399 44 GHz -39.62 dBm
2 (1 Freq 2.480 88 GHz -39.67 dBm
3 1) Freq 2.413 28 GHz -8.21 dBn
Channel High

2 Agilent
Mkrl 2.495 98 GHz

Fef 10 dBm #fAtten 20 dB -63.98 dBm
#Peak
Log i —a—1 1 i i t i ! =
16 R |
dB/ | | [
1]
—27.9
dBm
LaRAy
V1l S2 . |
Center 2.483 50 GHz Span 80 MHz
#Res BH 100 kHz VBH 306 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 (1) Freq 2.495 98 6Hz -63.98 dBm
2 {1y Freq 2.483 58 GHz -E5.68 dBm
3 (1 Freg 2.463 26 GHz -7.92 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[IEEES02.11n (HT20)]

Channel Low

% Agilent
Mkr3 2.413 28 GHZ
Ref 16 dBm #Atten 20 dB -8.17 dBm
#Peak
Log
10
dB/
D
—28.2
dBm
LaAy
Wl 52 | .
Center 2.400 00 GHz Span 80 MHz
#Res BW 100 kHz VBH 308 kHz Sweep 7.667 ms (1081 pts)
Marker Trace Type X Axis fimplitude
1 (1) Freq 2.399 44 GHz -37.87 dBn
2 (1 Freq 2.480 88 GHz -38.23 dBm
3 (1) Freq 2.413 28 GHz -8.17 dBn
Channel High

2 Agilent
Mkr3 2.463 26 GHz

Fef 10 dBm #fAtten 20 dB -7.90 dBm
#Peak
Log i —a—
16 I N s, o
dB/ | | [
1]
-27.9
dBm
LaRAy
Ml 52 . |
Center 2.483 50 GHz Span 80 MHz
#Res BH 100 kHz VBH 306 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 (1) Freq 2.495 98 6Hz -63.88 dBm
2 (1 Freq 2.483 58 GHz -62.83 cBm
3 (1 Freg 2.463 26 GHz -7.98 cBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date . November 1, 2017

Temperature . 213 [C]

Humidity . 38.6 [%] Test engineer :

Test place . Shielded room No.4 Taiki Watanabe
Date . November 2, 2017

Temperature . 236 [C]

Humidity . 38.1 [%] Test engineer :

Test place . Shielded room No.4 Taiki Watanabe

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24



7.4 Trace data
[IEEE802.11b]

Channel Low

30MHz-1GHz

Page 21 of 73

1GHz-5GHz

i Agilent % Augilent
Mkrl 451.8 MHZ Mkr2 3.128 GHZ
Ref 18 dBm #Atten 20 dB -69.71 dBm | [Ref 18 cBm Atten 20 dB -69.97 dBm
#Peak #Peak
Log Log t T4
e ity I I
B/ B/ | |
DI DI
-26.8 -26.8
idBm 1 I dEm ]
LaAv = . T LAy v PR -) ARGl
i s i s2 |
Start 30,0 MHz Stop 1.000 @ GHz| [Start 1080 GHz Stop 5.000 GHz
#Res BH 100 kHz VBH 300 kHz Sweep 92.73 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 382.3 ms (1801 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude
1 IeH) Freq 451.8 IHz -69.71 dBn 1 ) Freq 2.412 GHz -6.75 4B
2 oy Freq 3.128 6Hz -£9.97 dBu
5GHz-10GHz 10GHz-15GHz

i Agilent

Mkrl 7.855 GHZ

Agilent

Mkrl 14.388 GHZ

Ref 18 dBm #Atten 20 dB —67.60 dBm | [Ref 16 dBm #Atten 20 dB -64.54 dBm
#Peak #Peak

Log Log

i i

B/ B/

] ]

-26.8 -26.8 5

ldBrm i i i 1 ldBrm i i A | o

LaAy W ot - ol LoRy  [remchmismimeiynadfio b T 1 1

i s ' ‘ ' i s ' ‘

[Start 5,000 GHz

Stop 10,000 GHz

[Start 10,009 GHz

Stop 15,008 GHz

#Res BN 100 kHz VBH 308 kHz Sweep 477.9 ms (1001 pts) | (#Res BH 100 kHz VBH 308 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 &8} Freq 7.855 GHz -67.68 dBm 1 &8} Freq 14.388 GHz -84.54 dBm

15GHz-20GHz

20GHz-25GHz

i Agilent

Mkrl 16.125 GH

i Agilent

Mkrl  24.885 GH

Ref 16 dBm #Atten 20 dB —65.29 dBm | Ref 1@ dBm #Atten 20 dB -64.12 dBm
#Peak #Peak

Log Log

e e

B/ B/

DI | DI I |

-26.8 3 -26.8 | i

N v 2 " o Nl s SYETE ERSTmTT S
LRy o Lafv t 1

W1 32 W1 S2

[Start 15,000 GHz

Stop 20,000 GHz

[Start 20.000 GHz

Stop 25.000 Gz

#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1001 pts) | #Res BW 100 kHz VBH 360 kHz Sweep 477.9 ms (1091 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axig Fmplitude
1 1) Freq 16.125 GHz -65.29 dBm 1 1y Freq 24.885 GHz -64.12 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel Middle
30MHz-1GHz

i Agilent

Page 22 of 73

1GHz-5GHz

i Agilent

Mkrl 417.6 MHZ

Mkr2 3.344 GHz

Ref 18 dBm #Atten 20 dB -70.49 dBm | [Ref 10 dBm #Atten 20 dB -69.55 dBm
#Peak #Peak

Log Log 1

i i !

dB/ dB/ |

DI DI

-26.3 26,3

B - | b - B

Lofv W v  LaRw e .
it 52 ' ‘ ' ' it 52

[Start 30.8 MHz

Stop 1,000 8 GHz

[Start 1,808 GHz

Stop 5.000 GHz

#Res BN 100 kHz VBH 308 kHz Sweep 92.73 ms (1001 pts) | (#Res BH 100 kHz VBH 308 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 (6] Fregq 417.8 MHz -78.49 dBm 1 [&h) Freq 2.436 GHz -6.38 dBm
2 65} Freq 3.344 6Hz -69.55 dBm
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7020 GHZ

Mkrl 14.355 GH

Ref 18 dBm #Atten 20 dB -68.02 dBm | [Ref 18 dBm #Atten 20 dB -64.62 dBm
#Peak #Peak
Log Log
e e
B/ B/
Dl Dl
-26.3 -26.3 .
(dBrm 1 (dBrm TRRET &
T R S s [ R it i
W1 82 W1 82
[Start 5,800 GHz Stop 10,000 GHz| [Start 10,800 GHz Stop 15,008 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 &8} Freq 7.828 GHz -68.82 dBm 1 &8} Freq 14.355 GHz -64.62 dBm

15GHz-20GHz

i Agilent

20GHz-25GHz

s Agilent

Mkrl 19.595 GH

Mkrl  24.620 GH

Stop 20.000 CHz

(Start 26000 GHz

Ref 18 dBm #ftten 26 dB -65.23 dBm | [Ref 16 dBm #ftten 20 dB -64.43 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI | Dl

Fa —t ;

m Asn . o & M 7l 1 A TR
Lafiv - Loty s e
W1 S2 W1 82
Start 15.008 GHz

Stop 25.008 GHz

#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1001 pts) | [#Res BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1601 pts)
Marker Trace Type X Rxis Fimplitude Marker Trace Type X Axis FAmplitude
1 (1) Freq 19.595 GHz -65.23 dBm 1 65} Freq 24,620 GHz -64.43 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel High
30MHz-1GHz

# Agilent

Page 23 of 73

1GHz-5GHz

i Agilent

Mkrl 433.5 MHZ

Mkr2 3.508 GHz

Ref 1@ dBm #Atten 26 dB -71.13 dBm | Ref 18 dBm #Atten 26 dB -69.65 dBm
#Peak #Peak

Log Log 1|

i i ]

B/ B/ ]

Dl Dl

-26.2 -26.2

(dBm : dEm 2

Lafy i T yrprprT Lafiv L v = v N PSP EE
vl s2 W1 s2

Start 30.0 MHz

Stop 1.000 B GtHz

Start 1.000 GHz

Stop 5.000 GHz

#Res BW 100 kHz VBH 300 kHz Sweep 92.73 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 382.3 ms (1801 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude
1 [65] Fregq 433.5 IMHz -71.13 dBm 1 1) Freq 2.464 GHz -6.20 dBm
2 I¢H) Freq 3.508 GHz -69.85 dBn
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7.185 GHz

Mkrl 14.445 GH

Ref 16 dBm #Atten 20 dB —67.41 dBm | Ref 1@ dBm #Atten 20 dB -64.37 dBm
#Peak #Peak

Log Log

e e

B/ B/

b . | . | . ‘ bl

-26.2 | -26.2 A

LaRv WM*MW S— Aoy Ly pdbenmtomslabgon eberrd . A Wu/v-&»ww
i s ' ‘ i s2

Start 5.000 GHz

Stop 10.008 GHz

[Start 10.000 GHz

Stop 15.008 GHz

#Res BW 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude
1 IeH) Freq 7.105 GHz -67.41 dBn 1 W Freq 14.445 GHz -64.37 dBn

15GHz-20GHz

i Agilent

20GHz-25GHz

i Agilent

Mkrl  16.508 GH

Mkrl  24.915 GH

Ref 18 dBm #Atten 26 dB -65.27 dBm | Ref 18 dBm #Atten 26 dB -64.15 dBm
#Peak #Peak
Log Log
i i
B/ B/
DI | DI ] I I I
-26.2 -26.2 | 5
dEm é ‘ o B ) — ‘ i g
LQHV g skl i taty Ahisth ol " rrbad LQHV " o Pl _ i
W1 §2 W1 §2
[Start 15.000 GHz Stop 20,000 GHz| [Start 20.000 GHz Stop 25.000 GHz
#Res BW 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude

1 1 Freq 16.508 GHz -65.27 dBn 1 ) Freq 24.915 BHz -§4.15 dBm

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[IEEES02.11g]

Channel Low
30MHz-1GHz

% Agilent

Page 24 of 73

1GHz-5GHz

% Agilent

Mkrl 3734 MHZ| Mkr2 2056 GHZ|
Fef 10 dBm #ftten 20 dB —72.85 dBm | Ref 19 dBm #ftten 20 dB —57.36 dBm
#Peak #Peak
Log Loa 1
i i o
4B/ 4B/
Dl Dl
-29.9 -29.9
(B (B
LaRy o . G e vn v T LaRy ik “\‘ 2
Wl 52 Wl 52
Start 30,8 MHz Stop 1008 B GHz| [Start 1090 GHz Stop 5008 GHz
#Res BH 1060 kHz #YBH 300 kHz Sweep 9273 ms (1001 pts) | MRes BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (10G] pts)
Markar Trace Type i Avie Amplitude Markar Trace Type i Avie Amplitude
1 (651 Frag 373.4 MHz -72.85 dBm 1 (4] Frag 2.416 GHz -0.85 dBm
2 [&5] Freg 3.856 GHz -67.30 dBm
5GHz-10GHz 10GHz-15GHz

% Agilent

Mkrl 7835 GHz

% Agilent

Mkrl 13,765 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 106 kHz

#UEBH 308 kHz

Ref 10 dBm #ftten 20 dB -67.31 dBm | [Ref 1@ dBm #ftten 20 dB —64.01 dBm
#Peak #Peak
Loa Loa
e e
B/ B/
0l 0l
29,9 29,9 N
idBm L idBm &
o h u
Laf e, ‘ Laf .
W1 52 W1 52
[Start 5600 GHz Stop 10666 GHz| [Start 10.000 GHz Stap 15.666 GHz

Sweep 477.9 ms (1061 pts)

Marker Trace Type
1 %] Freg

i Axis
7.835 GHz

fAmplituda
-67.21 dEm

Marker Trace Type
1 %] Freg

i Axis
13.765 GHz

fAmplituda
-64.01 dEm

15GHz-20GHz

20GHz-25GHz

% Agilent

Mkrl 15.270 GHz

% Agilent

Mkrl 24,790 GHz

#Res BH 106 kHz

#UEBH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 106 kHz

#UEBH 308 kHz

Ref 10 dBm #ftten 20 dB —65.46 dBm | [Ref 18 dBm #ftten 20 dB -63.56 dBm
#Peak #Peak
Log Log
e e
B/ B/
0l 0l
B & 1
L i
2 o . - . -
Lafts Lafty
R~ R~
Start 15,800 GHz Stop 200606 GHz| [Start 20.800 GHz Stop 25,6686 GHz

Sweep 477.9 ms (1061 pts)

Marker Trace Type % R fAmplituda Marker Trace Type % R fAmplituda
1 [& V] Freg 16.278 GHz -65.45 dEm 1 [& V] Freg 24,798 GHz -63.56 dEm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel Middle
30MHz-1GHz

i Agilent

1GHz-5GHz

i Agilent

Mkrl 364.6 MHZ| Mkr2 3.164 GHZ|
Ref 16 dBm #Atten 20 dB ~70.58 dBm [ Ref 1@ dBm #Atten 20 dB -68.64 dBm
#Peak #Peak
Log Log | T
e e
B/ B/
Dl Dl
-30.1 -30.1
(B T (dBm 1 T 1 2
LaAy v e v e - o |Lafy P e e SO wrn - ——
i s2 ' i s ' ‘ '
Start 30,0 MHz Stop 1,000 0 GHz| [Start 1,000 GHz Stop 5.000 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 92.73 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 )y Freg 364.6 MHz -78.58 dBm 1 )y Freg 2.432 GHz -16.86 dBn
2 y Freq 3.164 6Kz -68.64 dBm
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7.835 GHZ Mkrl 13.968 GHZ
Ref 18 dBm #Atten 20 dB -67.69 dBm | [Ref 18 dBm #Atten 20 dB -64.63 dBm
#Peak #Peak
Log Log
e e
B/ B/
] ]
301 301 :
B i | i 1 : | B i | 8 ;
LaAy WWMW wit LaRy ™ patbirsth - f
W1 82 W1 82
[Start 5,800 GHz Stop 10,000 GHz| [Start 10,800 GHz Stop 15,008 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 [&H] Fregq 7.855 GHz -67.69 dBm 1 [&H] Fregq 13.968 GHz -64.63 dBm

15GHz-20GHz

i Agilent

20GHz-25GHz

s Agilent

Mkrl 19.368 GHZ Mkrl 24.81@ GHZ
Ref 16 dBm #Atten 20 dB —66.10 dBm [ Ref 18 dBm sAtten 20 dB -63.62 dBm
#Peak #Peak
Log Log
e i
B/ dB/
DI Dl | | | | ] | I | |
301 -30.1 "
IdBm ; ldBrm i == I =] i 1 ¢
T i s m fotnnn Lafv & i -
W1 2 Wi 2
Start 15.000 GHz Stop 20.000 GHz| [Start 20.000 GHz Stop 25.000 GHz
#Res BN 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ #Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type X Rxis Fimplitude Marker Trace Type X Axis FAmplitude
1 1y Freq 19.368 BHz -66.16 dBn 1 1y Freq 24.810 GHz -63.62 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel High
30MHz-1GHz

i Agilent
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1GHz-5GHz

i Agilent

Mkrl 426.7 MHZ

Mkr2 3.488 GHz

Ref 18 dBm #Atten 20 dB ~70.99 dBm | [Ref 18 dBm #Atten 20 dB -69.12 dBm
#Peak #Peak
Log Log 1
e e !
B/ B/ |
Dl Dl
~28.5 ~28.5
(dBrm f (dBm z
LaRy - m——ir - wrrrers Il 1211 2 4 1
W1 82 W1 82
[Start 30.8 MHz Stop 1,800 8 GHz| |Start 1,800 GHz Stop 5.000 GHz
#Res BN 100 kHz VBH 308 kHz Sweep 92.73 ms (1001 pts) | (#Res BH 100 kHz VBH 308 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 (6] Fregq 426.7 MHz -78.99 dBm 1 [&h) Freq 2.464 GHz -8.58 dBm
2 65} Freq 3.488 6Hz -69.12 dBm
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7.420 GHz

Mkrl 13.638 GHZ

Ref 18 dBm #Atten 20 dB -67.96 dBm | [Ref 18 dBm #Atten 20 dB -64.43 dBm
#Peak #Peak
Log Log
e e
B/ B/
Dl Dl I
28,5 26,5 ”
(dBrm (} (dBrm = o] »
ARV osmmss ot el goin o i " LaRy  presss oy 4 i
W1 82 W1 82
[Start 5,800 GHz Stop 10,000 GHz| [Start 10,800 GHz Stop 15,008 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts)

Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude

1 &8} Freq 7.428 GHz -67.56 dBm 1 &8} Freq 13.638 GHz -64.43 dBm

15GHz-20GHz

i Agilent

20GHz-25GHz

s Agilent

Mkrl  15.865 GHZ Mkrl  24.885 GHZ
Ref 18 dBm #ftten 26 dB -65.18 dBm | [Ref 16 dBm #ftten 20 dB -64.39 dBm
#Peak #Peak
Log Log
e e
B/ dB/
DI Dl
-26.5 : -26.5 :
IdBm i —— ; ldBrm z I T i %
Lofv [ o i LaRv = e -
W1 2 Wi 2
Start 15.000 GHz Stop 20.000 GHz| [Start 20.000 GHz Stop 25.000 GHz
#Res BN 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ #Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type X Rxis Fimplitude Marker Trace Type X Axis Fmplitude
1 1y Freq 15.865 BHz -65.18 dBn 1 1y Freq 24.805 GHz 64,39 dBu
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[IEEES02.11n (HT20)]

Channel Low
30MHz-1GHz

Page 27 of 73

1GHz-5GHz

i Agilent

Mkrl 783.7 MHZ

i Agilent

Mkr2 3.144 GHz

Ref 18 dBm #Atten 20 dB -71.12 dBm | [Ref 18 dBm #Atten 20 dB -69.43 dBm
#Peak #Peak
Log Log 1
e e
B/ B/
DI DI
-29.8 -29.8
(dBm i Py dEm 2
Lafv = - ST ¢ powen [ K-1<10 e I kv e
i s2 | i s2 ‘
Start 30,0 MHz Stop 1.000 @ GHz| [Start 1080 GHz Stop 5.000 GHz
#Res BH 100 kHz VBH 300 kHz Sweep 92.73 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 382.3 ms (1801 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude
1 1) Freq 783.7 MHz -71.12 dBm 1 1 Freq 2.412 GHz -9.82 dBm
2 oy Freq 3.144 6Hz -£9.43 dBm
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7.0608 GHz

Mkrl 13.720 GH

Ref 18 dBm #Atten 26 dB -67.52 dBm | [Ref 16 dBm #Atten 20 dB -64.39 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI | | | | DI ! |

293 _ 293 .

B —— : B : ——4— N
Lafv W = chusd . Lafy boss = ek

i s2 | ‘ i sz

Start 5.000 GHz

Stop 10.008 GHz

[Start 10.000 GHz

Stop 15.008 GHz

#Res BW 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ [*Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Rxis Amplitude
1 IeH) Freq 7.868 GHz -67.52 dBn 1 W Freq 13.728 GHz -64.39 dBn

15GHz-20GHz

# Agilent

20GHz-25GHz

i Agilent

Mkrl 19.195 GH

Mkrl 24.620 GH

Ref 18 dBm Atten 20 dB -65.26 dBm | [Ref 18 dBm Atten 20 dB -64.39 dBm
#Peak #Peak
Log Log
e e
B/ B/
Dl ol
-29.8 293 :
4B - T s - (4Bm i l 3 ] - 0,
LaRy e Lghy [initpinresbints it vt
L 2 Vi s2
[Start 15,000 GHz Stop 20,000 GHz| [Start 20.000 GHz Stop 25.000 Gz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1001 pts) | #Res BW 100 kHz VBH 360 kHz Sweep 477.9 ms (1001 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axig Fmplitude

1 1) Freq 19.195 GHz -65.26 dBm 1 1y Freq 24.828 GHz -64.38 dBm

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel Middle

30MHz-1GHz

i Agilent
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1GHz-5GHz

i Agilent

Mkrl 32.4 MHZ

Mkr2 3.112 GHZ

Ref 16 dBm Atten 26 dB ~71.16 dBm | Ref 1@ dBm Atten 26 dB -68.99 dBm
#Peak #Peak
Log Log 1
e e
B/ B/
DI DI
-28.1 -28.1
(dBrm g (dBrm 2
LoRv (8 o remr e o ompgreres [l K211 v NP A e T
i s i s '
Start 30,0 MHz Stop 1,000 0 GHz| [Start 1,000 GHz Stop 5.000 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 92.73 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 )y Freg 82.4 MHz -71.16 dBn 1 )y Freg 2.448 GHz -8.14 dBn
2 )y Freq 3.112 6Kz -68.39 dBn
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl 7.060 GHz

Mkrl 14.435 GH

Ref 18 dBm Atten 20 dB -67.57 dBm | [Ref 18 dBm Atten 20 dB -64.52 dBm
#Peak #Peak
Log Log
e e
B/ B/
Dl Dl I
26,1 261 .
(dBrm T i i 1 1 (dBrm T Al
LaAy WWWM ‘ 4 LaRy e dh - 1
W1 82 W1 82
[Start 5,800 GHz Stop 10,000 GHz| [Start 10,800 GHz Stop 15,008 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 &8} Freq 7.868 GHz -67.57 dBm 1 &8} Freq 14.435 GHz -84.52 dBm

15GHz-20GHz

i Agilent

20GHz-25GHz

s Agilent

Mkrl 19.448 GH

Mkrl 24.815 GH

Ref 16 dBm Atten 26 dB —65.91 dBm [ Ref 18 dBm Atten 26 dB -63.38 dBm
#Peak #Peak
Log Log
e i
B/ B/
DI | Dl
i | ;
m I I I lul I [
TSRAPY OO RPTFROUPL TP R Sl i " X
Lafv i f Lafy i T
W1 S2 W1 82
Start 15.000 GHz Stop 20.000 GHz| [Start 20,000 GHz Stop 25.000 GHz
#Res BW 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ #Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts)
Marker Trace Type X Rxis Fimplitude Marker Trace Type X Axis FAmplitude
1 (1) Freq 19.448 BHz -65.91 dBm 1 65} Freq 24.815 GHz -63.30 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel High
30MHz-1GHz

i Agilent
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1GHz-5GHz

i Agilent

Mkrl 366.8 MHZ

Mkr2 3.236 GHz

Ref 18 dBm Atten 28 dB ~70.66 dBm | [Ref 16 dBm Atten 28 dB -67.86 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

DI DI

-29.0 -29.0

GEn | : — - GEn

LIRY | s i Tt o] |LaRv ) o .

it 32 ' ‘ ' ' ‘ it 52

[Start 30.8 MHz

Stop 1,000 8 GHz

[Start 1,808 GHz

Stop 5.000 GHz

#Res BN 100 kHz VBH 308 kHz Sweep 92.73 ms (1001 pts) | (#Res BH 100 kHz VBH 308 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 &8} Freq 360.8 MHz -78.66 dBm 1 [&h) Freq 2.468 GHz -9.85 dBm
2 65} Freq 3.236 6Hz -67.86 dBim
5GHz-10GHz 10GHz-15GHz

i Agilent

i Agilent

Mkrl /.14 GHz

Mkrl 13.558 GHZ

Ref 18 dBm Atten 20 dB ~67.90 dBm | [Ref 18 dBm Atten 20 dB -64.60 dBm
#Peak #Peak
Log Log
e e
B/ B/
Dl Dl
-29.0 -29.0 g
idBm 1 idBm ! 1 1
LaRv ks O S s A e LaRy et T A WWMW
W1 82 W1 82
[Start 5,800 GHz Stop 10,000 GHz| [Start 10,800 GHz Stop 15,008 GHz
#Res BH 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts) | MRes BN 100 kHz VBH 360 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type X RAxis Amplitude Marker Trace Type X RAxis Amplitude
1 [&H] Fregq 7.148 6Hz -67.58 dBm 1 [&H] Fregq 13.558 GHz -64.68 dBm

15GHz-20GHz

i Agilent

20GHz-25GHz

s Agilent

Mkrl 15.618 GH

Mkrl  24.765 GH

Ref 18 dBm Atten 20 dB -65.68 dBm | [Ref 18 dBm Atten 20 dB -64.10 dBm
#Peak #Peak
Log Log
e i
B/ B/
DI | Dl
-29.0 | -29.0 i
(dBm T é T (dBm il I [ I T T T
Loy Mottt gt s e St g e RS RPTE TS HRRIT (PRI ...m.mw«mmw
W1 S2 W1 82
Start 15.000 GHz Stop 20.000 GHz| [Start 20,000 GHz Stop 25.008 GHz
#Res BH 190 kHz VBH 300 kHz Sweep 477.9 ms (1801 pts) [ #Res BH 100 kHz VBH 300 kHz Sweep 477.9 ms (1601 pis)

Marker Trace Type X Rxis Fimplitude Marker Trace Type X Axis Fmplitude

1 IeH) Freq 15.618 GHz -65.68 dBn 1 ) Freq 24.765 GHz -64.18 dBu
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average :  RBW=1MHz, VBW=3kHz (11b), 1kHz (11g, 11n HT20),

Span=0Hz, Sweep=auto, Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff 1/Ton . .
Mode Determined VBW Setting
(%) (us) (us) (kHz)
IEEE802.11b 89.97 942 105 1.062 3kHz
IEEE802.119g 92.56 1344 108 0.744 1kHz
IEEE802.11n(HT20) 91.70 1260 | 114 | 0794 1kHz

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKFA24



8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TOV SUD Zacta Ltd.

Test Report Rev.FCC-C3.1

Page 32 of 73

November 7, 2017

251 [C]

33.1 [%]

3m Semi-anechoic chamber

November 8, 2017

241 [C]

324 [%]

3m Semi-anechoic chamber

November 9, 2017

235 [C]

345 [%]

3m Semi-anechoic chamber

November 18, 2017

235 [C]

209 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Tadahiro Seino

Report number: JPD-TR-17232-0

FCC ID: JOYYKFA24



8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz

Page 33 of 73

spickrkk  RADTATED EMISSION  seskekskekokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

: KYOCERA Corporation
: Mobile Phone

: YKFA24

:N/A

: 11b_Tx_ch:Low

Company name
EUT

Model No.
Serial No.

Test mode

<{<DATA Sheet No.01>>

8 November,2017

Standard : FCC Part.15 subpartC
Operator : T.Watanabe
Temp,Hum,Atm : 24.1[C] 32.4[%]
Notel -

Note2

[dB(ux V/m)]
60

B 1 H 3 71 3 H : . TN T <{FCC Part15 subpartC >
C l AR T T T | i ' P oA —— Limit(QP)
N ! ! oo ! ! ! ] Lo :“ <11.MHz_11b_Tx_Low> )
- S S R S ; —— T e R
: | | | 1 [ 1 | ! 1 | ! [ Peak level(V ’Ph)
| 1 1 | I 1 1 1 1 I 1 1 1 1
[ | 1 1 I 1 + + I 1 I 1 1 1 |
- | 1 1 1 1 1 1 1 1 | 1 1 1 1
40 3 TR B T T y y i T
I 1 1 I I 1 1 I 1 I 1 1 1 I
I I 1 1 I 1 1 1 1 1 I 1 1 1 I
- L : A T T | | | R R T
g |
§ oo s
e | 1 1 1 1 1 1 I 1 | 1 1 1
o | 1 1 1 1 1 1 1 I 1 1
L 1 1 1 1 1 1 1 1 1 1
20 : — ' : T
1 1 I 1 1 1 1 1 I
1 1 I | 1 1 I 1 1 1 I
I 1 1 | 1 1 1 | 1 1 1 I
| 1 I I 1 1 I 1 1 1 |
| 1 | | 1 1 I 1 1 1 |
W=7 ™ . : =1 0 I q
C | R i i oo
I 1 1 I I I 1 1 I 1 1 1 I
0 C H J A . . | ! ! (. .
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.t Height Angle
[MHz] (dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24



Page 34 of 73

[11b]
Channel Low
ABOVE 1GHz

sopiokrkk  RADTATED EMISSION  sekkokoiokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.02>> 7 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C

EUT : Mobile Phone Operator : T.Watanabe

Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]

Serial No. :N/A Notel -

Test mode : 11b_Tx_ch:Low Note2

[dB(x V/m)]
110

{FCC C_GHz(Peak_Only)_3m>

— Limit(PK)

<01_GHz_11b_Tx_Low>

———  Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)
Emission level(H,AV)

100
90

80

70

60

Level

50

|
|

40

30

20

10

TTTT T IT T[T TT[TTITT[TT

I
1
!
1
1
1
1
|
1
L
I
1
|
T
|
|

1
1
1
1
1
T
1
1
1
1
1
1
T
1
1

0
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result
No. Frequency (P) Reading Reading s Result Result Lin}il Margin = Margin Height Angle Remark

) AV PK AV PK ] AV, )
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(puV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] g
36.7 9.3 517. 46.0 0 16.5 46. 0 156.0 224.0

1 4824.000 H 48.2 36.7 7 74

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[11b]
Channel Middle

BELOW 1GHz
soiciiokk RADTATED EMISSION  ssfokckakofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.03>> 8 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[C] 32.4[%)
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB(x V/m)]
wr i T ' i 1 I I <FCC Part15 subpartC >
r i I I | | | b 0 b ] T/ Limit(QP)
N | 1 I | | I | | oo <12.MHz_11b_Tx Mid>
50 I : P v bl T bk level(H,PK)
IR EERE ! N EEEE Peak level(V,PK)
I 1 I 1 I 1 I I I | I | I 1
B I 1 I | I + + I I | I | I 1
r I 1 I 1 I 1 I I I | I | I 1
40 L. 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 I 1 I 1 I I I | I | I 1
I 1 I 1 I 1 I I I | I | I 1
r I 1 I 1 I 1 I I I | I | I 1
® r R | : | T R R
> 30 1 | 1 !
3 A A A | | A T A A
I 1 1 I I 1 I I I | I | )
I 1 I | I 1 I I | I |
1 1 1 1 1 1 1 1 |
| 1 | 1 | 1 1 |
] 1 1 1 [ 1
1 I 1 I 1
1 I 1 I 1
I 1 I 1
1 | ]
1

20 e

1 I 1 1

1 I 1 I 1 1

1 1 1 I 1 I 1 1

I | 1 | 1 I 1 1

10 — ; ; f—————1

o 1 1 1 1 1 1 I 1 I 1 1

- 1 1 1 1 1 1 1 1 | 1 1 1 1

| 1 1 1 1 1 1 1 1 I 1 I 1 1

I 1 1 1 1 1 I 1 | 1 | 1 1

W I 1 1 1 I 1 I I 1 | 1 | 1 1

0 " " 1 " " 1 " 1 1 " 1 " 1 1
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) 38 i Height Angle

[MHz] [dB(1/m)] [em]  [° ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[11b]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION  skekstersdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.04>> 7 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel .
Test mode : 11b_Tx_ch:Middle Note2
[dB(u V/m)]
1O i i i | <FCC C_GHz_3m>
E i i i | — Limit(PK)
100 = i 1 1 [ A S | N I I ol e dncorme Limit(AV)
90 E i i i i <02.GHz_11b_Tx Mid>
F ! ! ! ! ——  Peak level(H,PK)
C 1 I I I Peak le\"cl(\".PK)
80 ' ! ; ; Emission level(H,PK)
_F i i r i Emission level(H,AV)
70 E , 1 | :
L 1 1
= 60 F E T T ;
z R, N
- 50 E + + —
1 I 1 ™
3 | ¢ 0
il ! T
. C 1 | | |
0F ; : T
E i | | i
20 E | | | |
] : .0
10 - T T T T
= 1 1 1 1
0 E ! . ! H : I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
K AV PK AV PK AV PK AV
[MHz] [dB(u V)] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(nV/m)] [dB] [dB) [cm] gl
1 1874.000 H 47.7 36.9 9.4 57.1 46.3 74.0 54. 16.9 7.7 146.0 233.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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Channel High
BELOW 1GHz
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spickrckk  RADIATED EMISSION  skskskodokodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.05>> 8 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[°C] 32.4[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
ST T T : : T T T T T ] <FCC Partl5 subpartC >
e fRa : b ——— LinitQP)
r | 1 4 1 0 | | | i 11 1l <13.MHz_11b_Tx_High>
o ! [ ! ! ! 1 — Peak level(H,PK)
SRR : R Peck level(V,PK)
L 1 1 1 1 1 1 1 1 1 I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 I 1 1
r 1 1 1 1 | 1 I 1 1 I 1 I 1 1
40 i T 5 " Y I I T
: 1 1 1 1 | 1 I 1 1 1 1 | 1 1
1 1 1 1 1 1 I 1 1 1 1 1 1 1
r 1 1 1 1 1 1 I 1 1 I 1 I 1 1
'@' - 1 1 1 1 1 1 1 1 1 I 1 I 1 1
§ 0 i R B R
I 1 1 1 1 1 I 1 I 1 I 1
1 1 1 1 1 1 1 1 I 1
1 1 1 1 1 1 [} 1 | 1
20 — 1 i T
1 1 1 1 1 1 1 1 1
1 1 1 1 1 I I 1 | 1 1
1 1 1 1 1 1 1 I 1 I 1 1
| 1 1 1 I 1 I 1 I 1 1
10 — ' : —
- 1 1 1 1 1 1 1 1 | 1 1
- 1 1 1 1 1 1 1 1 | 1 | 1 1
= I 1 1 1 1 1 I 1 I 1 I 1 1
| 1 1 1 1 1 1 1 I 1 I 1 1
- I 1 1 1 1 1 I 1 | 1 | 1 1
0 1 4 1 i 1 1 1 I 4 1 1 1 4
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle

[MHz] [dB(1/m)]

Note:

[cm]

]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[11b]
Channel High
ABOVE 1GHz
sopfoiiokk . RADTATED EMISSION - sskeistorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.06>> 7 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
el : j — 7 7 1 71 <FCC C_GHz3m>
E : ! : : . . — Limit(PK)
100 = 1 | | | 1 1 1 [ | e Limit(AV)
- i i i I T T <03.GHz_11b_Tx High>
90 £ : : : T ———— Peak level(H,PK)
C 1 | | | | | | | Peak lc\"cl(\",P}\')
80 H ; ' — —&——  Emission level(H,PK)
T X ' ' ' H 1 Emission level(H,AV)
‘0 C 1 I I I | I | I
L. 1 1 1 1 | 1 I 1
= 60 F T T T 17—
5,: S S 1 .:_ | |
- 50 L ;
4 1
40 F ;
= |
30 F ;
s 1
E 1
20 n :
- 1
10 E T
C 1
= 1
0 1 n 1 " 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV K AV K AV K AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] r1
1 4924.000 H 48.5 37.3 9.6 58.1 46.9 74.0 54.0 15.9 Ted 133.0 147.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
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[11g]
Channel Low

BELOW 1GHz
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sopkkkkk  RADIATED EMISSION  sekskkokokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta

Ltd.

Company name

EUT

Model No.

Serial No.

Test mode

[dB(u V/m)]
60

: KYOCERA Corporation
: Mobile Phone

: YKFA24

:N/A

: 11g. Tx_ch:Low

<{<{DATA Sheet No.07>> 8 November,2017

Standard : FCC Part.15 subpartC
Operator : T.Watanabe
Temp,Hum,Atm : 24.1[°C] 32.4[%]
Notel :

Note2

T T 1T

50

<{FCC Part15 subpartC >
— Limit(QP)

<14 MHz_11g Tx_Low>
— Peak level(H,PK)

{ S S T ¢

40

Peak level(V,PK)

T T T T

30

Level

T T T T

20 T
1 1 I 1
1 1 1 1 I 1
1 1 1 1 1 1 I 1
1 1 1 1 1 1 | 1
10 ———TM . i N ——
8 L i R i i R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) o & Height Angle
[MHz] (dB(1/m)] [cm] il
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[11g]
Channel Low
ABOVE 1GHz
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spickrckk RADTATED EMISSION  seskekskerokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{<{DATA Sheet No.08>>

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe

Model No. : YKFA24 Temp,Hum,Atm : 25.1[C] 33.1[%)

Serial No. :N/A Notel -

Test mode : 11g. Tx_ch:Low Note2

7 November,2017

[dB(x V/m)]
110

E i i i Coo <FCC C_GHz_3m>
00 E i [ ! [ | I Limit(PK)
- i | i i o 0w || =m=e=== Limit(AV)
g i | | R <04.GHz_11g Tx_Low>
90 £ ; ; : T ——— Peak level(H,PK)
E | | | | I o —  Peak level(V,PK)
80 | ' ' " ——r——+— —==——  Emission level(H,PK)
- g ? ; ' ' 1 Emission level(H,AV)
70 - 1 1 I 1 I I ] 1
E | 1 I 1 | I I 1
= 60 F 1 I l ——
S "V s i
.| 50 E + ' - .
1 1 I i
C 1 1 1 1 I 1 1 1
40 F i i i i T B
F : | | R
A E : : N A
C | 1 1 1 I 1 1 1
20 = 1 1 1 1 | 1 1 1
10 E 1 l i i L
E T T T T T T T T
N: ; NN EEEE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] (dB(u V)] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] gl |
1 4824.000 H 18. 8 37.0 9.3 58.1 16. 3 74.0 54. 15.9 ;% | 152.0 144.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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[11g]
Channel Middle
BELOW 1GHz
sickrdkk RADTATED EMISSION  sekskoksiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.09 >> 8 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[°C] 32.4[%]
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:Middle Note2
[dB(x V/m)]
o i o1 i | H A <FCC Part15 subpartC >
SN : Lo b ——— Linit@QP)
C I | I T T | | | | o <15.MHz_11g Tx Mid>
50 | | Lo | ! ' : e —  Peak le\’t‘l(H,P}\:)
o ! IR EEE Peak level(V,PK)
L 1 | | | | | I L L] I 1 1 1 1
1 I I I I + + 1 1 1 1 1 1 1
r 1 | | | | | I I (] I 1 1 1 1
40 [ 1 | | | | | 1 1 1 1 1 1 1 1
L 1 | | I I I I 1 I 1 1 1 1 1
1 I I I I I I 1 1 1 1 1 1 1
' 1 | | I I I I 1 I I 1 1 I I
r P S : A
z 30
i - A R T R R | | A R
r 1 1 | | | | 1 | 1 1 1 1 1
- 1 1 | | | I I ) 1 1
L 1 | 1 1 | | i I [
20 ————— 1 ' T
| | | | 1 1 1 1 1 1
| | | | | 1 1 1 1 1 1
1 | | | | 1 1 1 1 1 1 1
1 | I I 1, 1 1 1 1 1 1 1
1 | 1 1 1 1 1 1 1 1
e T N : : T T
. 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 | | | | 1 1 1 1 1 1 1
1 I I I I I I ] 1 1 1 I I
" 1 1 | | | | I 1 1 1 1 1 1
0 1 " 1 n n 1 " n " " " " n I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.T Height Angle
[MHz] [dB(1/m)] [cm] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[L1g]
Channel Middle
ABOVE 1GHz
sopoiciokk RADIATED EMISSION - sskeksfoksdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.10>> 7 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel >
Test mode : 11g_Tx_ch:Middle Note2
[dB(x V/m)]
W i i i i o <FCC C_GHz_3m>
100 o i ! ! ! | (U Limit(PK)
E ! ! ! ! ! I ------- Limit(AV)
90 F ! : | : ! L <05_GHz_11g Tx Mid> )
E ! ! ! ! : T Peak level(H,PK)
C 1 | | | 1 | | | Peak ]c\"cl(\"',P}\')
B0 : ! : — Emission level(H,PK)
= I i y r g 1 =t Emission level(H,AV)
‘0 - 1 I I I | I | I
c 1 | | | 1 1 1 |
= 60 F T : T T T
> - 1 1 | |
N o i st = M“u"'r-“r"
N enE , M ! I
50 1 | i N
c : : : : R
40 - 1 I 1 1 I 1 I I
" : | | R
o | i i i N
e 1 1 1 1 | 1 1 1
20 r 1 I I I | I | I
: : : 3 & LB
10 = T T T T T T T T
= 1 1 1 1 | 1 I 1
0 E : . . : ! i &
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m] [dB(nV/m)] [dB] [dB] [cm] r1
1 1874.000 H 418. 4 36.8 9.4 57.8 46. 2 74.0 54.0 16. 2 7.8 156.0 190.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[11g]
Channel High
BELOW 1GHz
soipoiokk RADTATED EMISSION  skeksbokokakok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.11>> 8 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[°C] 32.4[%]
Serial No. :N/A Notel -
Test mode : 11g_Tx_ch:High Note2
[dB( ‘\“'/“'m)]
60 r i o i \ B A <FCC Part15 subpartC >
S : Coor b b | ——— LimitQP)
C 1 1 1 1 [ 1 | 1 1 1 1 oI <16 MHz_11g_Tx_High>
- ! [ ! I ! S S — Peak level(H,PK)
Fr ! IR EEE Peak level(V,PK)
L | 1 1 | I I 1 1 1 I 1 1 1 |
| 1 1 1 + t 1 1 [ 1 1 1 |
o I 1 1 I 1 1 1 [} 1 I 1 1 1 ]
40 [ | 1 1 | 1 1 1 1 1 1 1 1 1 |
| | I I 1 I I I I 1 I I ] 1 |
| I 1 1 I I 1 I 1 I I | 1 |
- | I 1 | I I I I 1 I I I 1 |
'@' - I I 1 1 I I 1 I 1 I I 1 1 |
§ ¥ i I N R R R
r | 1 1 1 | 1 1 1 1 [ 1 1 1
= | 1 1 1 1 1 1 1 I 1 1
- 1 1 1 1 1 1 1 1 1 1
20 1 i T
I 1 1 I I I 1 1 |
I | 1 I I I | I 1 1 |
| 1 1 I I 1 1 I I 1 1 |
| 1 1 I 1 1 I I 1 1 |
10 — — : —_—
= 1 1 1 1 1 1 I 1 1 1 |
C | T i i A R
| 1 1 | I 1 1 1 I 1 1 1 ()
o I 1 1 1 ] ] 1 I 1 1 1 1 1 I
0 i n 1 1 3 n 1 n i i 1 1 1 &
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[L1g]
Channel High
ABOVE 1GHz
sk RADIATED EMISSION - sskeioforsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.12>> 7 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel >
Test mode : 11g_Tx_ch:High Note2
[dB( 2 V/m)]
HO e : : ¢ 7 1 5 <FCC C_GHz.3m>
100 E ! ! ! : ! | Limit(PK)
E | | | | i | T D I Limit(AV)
90 [ i i i I T A <06_GHz_11g Tx High>
3 : : : (N B ———— Peak level(H,PK)
o I | | | | ! o Peak level(V,PK)
80 F : ] 4 . . 0 ——=——  Emission level(H,PK)
. H T T T ' T I Emission level(H,AV)
‘0 P 1 1 1 1 I 1 I 1
E 1 1 1 1 | I I I
5 60F | : o
> L )
L oo o o W —— Ee=pR e e
— C , : | R
50 1 1 1 “
2 1 1 1 1 I 1 I 1
—
o | |
- 1 1 1 1 | 1 I 1
el ; : : N [ A
- : : B
20 C 1 I I I | I | I
: : L
10 = T T T T T T T T
. 1 1 1 1 I 1 I I
0 E ! ! ! - : P
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.t Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [cm] ]
1 1924.000 H 18.0 3.1 9.6 57.6 46. 7 74.0 54.0 16.4 7.3 152.0 179.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24



[11n(HT20)]

Channel Low
BELOW 1GHz
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spdordokk  RADIATED EMISSION - sekeksforodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<<DATA Sheet No.13>> 8 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[°C] 32.4[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Low Note2
[dB(p V/m)]
I i oo i i H o100 <FCC Part15 subpartC >
S B | Lo b b | ——— LinitQP)
C | I I T | | | | 1 1 <17.MHz_11n_Tx_Low>
50 3 1 | 1 : 1 | | : 1 | [ ———  Peak le\"L‘](H,Pb’)
SRR EEEE ! IR EEEE Peak level(V,PK)
L 1 1 1 1 1 1 1 1 1 I 1 I 1 1
I 1 1 1 1 + + 1 1 | 1 | 1 1
I : 1 1 1 1 1 1 1 | I 1 | 1 1
40 » 1 1 1 1 1 1 1 1 1 | 1 | 1 1
- A | | A
r 1 1 1 1 I 1 1 1 1 | 1 | 1 1
@ i - | 1 1 1 1 1 I 1 1 | 1 | 1 1
O ! — 1 T ¢
r | 1 1 1 1 1 | 1 | I 1 I 1
- I 1 1 1 1 1 I 1 | 1 )
20 T i e
1 1 1 1 1 1 I 1 1
|1 1 1 1 1 | I 1 I 1 1
1 1 1 1 1 | 1 I 1 I 1 1
| 1 1 1 I I | 1 | 1 1
1 1 1 1 1 I 1 I 1 1
e " . | =
= 1 1 1 1 1 1 1 1 | 1 | 1 1
| 1 1 1 1 1 I 1 | 1 | 1 1
B I 1 1 1 I 1 I 1 | 1 | 1 1
oL ! : I [N | ! ! ; N [T
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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[11n(HT20)]
Channel Low
ABOVE 1GHz
siioiiolok RADTATED EMISSION  sekeioferokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.14>> 7 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. < YI/\'FA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(p V/m)]
110 C T T T T T T T T L \
E I | | | | o {FCC C_GHz_3m>
E | ! | i o Limit(PK)
100 E 1 1 | 1 1 | 1 . 1] EEEEEEE Limit(AV)
90 E i i | I A <07_GHz_11n_Tx_Low>
E ; : : : g Peak level(H,PK)
o I I | I | R Peak level(V,PK)
80 F H | | : . i Emission level(H,PK)
e H ! ' ' T — 1 Emission level(H,AV)
70 - | 1 1 1 | 1 1 1
= 1 | | 1 1 1 1 1
= 60 F T T l T
g e I . | | |
L [ s e e e = o e e e —y . 1~ T T
- - + ' H
50 | 1 I 1 1
o 1 1 I 1 I | 1
40 F i i i i i
C 1 1 1 1 1 1 1
L= 1 1 I 1 | 1 1 1
0 E : : N T
C 1 1 1 1 I 1 1 1
20 C 1 1 I 1 | I I 1
E 1 1 | | | | | |
10 F T T T T e
- 1 1 I 1 | I 1 1
0 E ! : ] ! ) I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] [dB(u V)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 3
1 1824.000 H 18. 3 36.8 9.3 57.6 46.1 74.0 54.0 16. 4 7.9 146.0 268.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24



[11n(HT20)]

Channel Middle
BELOW 1GHz
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spdordokk RADIATED EMISSION  skeksforodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{{DATA Sheet No.15>> 8 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : YKFA24 Temp,Hum,Atm : 24.1[C] 32.4[%]
Serial No. :N/A Notel .
Test mode : 11n_Tx_ch:Middle Note2
[dB(u V/m)]
e | T | H | HEH I <FCC Part15 subpartC >
S I B : Lo ——— Linit(QP)
N | 1 [ | | 1 | | oo <18.MHz_11n_Tx Mid>
50 ! I ! ' ! A — Peak level(H,PK)
S EERE : NN EEE Peak level(V,PK)
L 1 1 1 1 1 1 1 1 I I 1 I 1 1
| 1 1 1 1 + + 1 I I 1 I 1 1
r I 1 1 1 1 1 | 1 1 I 1 I 1 1
40 : TR " 1 1 I
: I 1 1 1 I 1 ] 1 1 | 1 | 1 1
I 1 I 1 1 1 I 1 1 I 1 I 1 1
r I 1 1 1 1 1 I 1 I I 1 I 1 1
@ - 1 1 1 1 1 1 1 1 1 I 1 I 1 1
§ op——— —
r 1 1 1 1 1 1 I 1 I I 1 I 1
o I 1 1 1 1 1 I I I 1 1y
= 1 1 1 1 1 1 1 1 |
20 T ' T
1 1 1 1 1 1 | 1 1
1 1 1 I 1 | | 1 | 1 1
I 1 1 1 1 I I I 1 I 1 1
1 1 1 1 I 1 I 1 I 1 1
10 — o ; —_—
= I 1 1 1 I 1 | 1 | 1 1
r i [ R R i i A
1 1 1 1 1 1 1 1 I 1 I 1 1
oL . ! I S | ! : ! ! I S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) caf Height Angle
[MHz] [(dB(1/m)] [cm] 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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[11n(HT20)]
Channel Middle
ABOVE 1GHz

spckkkkk  RADIATED EMISSION  skskskokokodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.16>> 7 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKFA24 Temp,Hum,Atm : 25.1[°C] 33.1[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Middle Note2
[dB( 2 V/m)]
110

H {FCC C_GHz_3m>

! Limit(PK)

T | | === Limit(AV)

i <08_GHz_11n_Tx Mid>

! ———  Peak level(H,PK)
| —  Peak level(V,PK)
1

1

1

1

T

1

100
90

80 Emission level(H,PK)

Emission level(H,AV)

70

60

s o o i e

Level

50

40

30

1
1
1
1
1
1
T
1
1
i
1
I
|
T
I
1

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading Reading of Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK N PK AV i
[MHz] [(dB(uV)] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m] [dB(uV/m)] [dB] [dB] [cm] 1]
1 1874.000 H 47.9 36.9 9.4 57.3 46.3 74.0 54.0 16.7 7.7 161.0 96. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[11n(HT20)]
Channel High
BELOW 1GHz
soiioiokk RADIATED EMISSION  skksiokokodok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.17>> 18 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino i
Model No. : YKFA24 Temp,Hum,Atm : 23.5[°C] 20.9[%]
Serial No. :N/A Notel .
Test mode : 11n_Tx_ch:High Note2
[dB(x V/m)]
60 : I S N ! T ! T 1 119 {FCC Part15 subpartC >
SRR : Lo b b ] ——— Linit@QP)
r | | [ T B | | | | 1 [ <19MHz_11n_Tx_High>
50 ! [ ! ! ! LI N — Peak level(H,PK)
R ! R EEE Peak level(V,PK)
N I 1 I 1 1 1 1 1 1 1 1 I 1 1
1 1 I 1 1 + + 1 1 1 1 1 1 1
= 1 I | 1 1 1 1 1 1 1 1 1 1 1
40 \ T " " " TR
L 1 1 I 1 1 1 1 1 1 1 1 1 1 1
1 I | 1 I 1 1 1 1 1 1 1 1 1
o 1 1 I 1 1 1 1 1 1 1 1 I 1 1
¥ mf | 1l : 0
3 30
i - S T T A i i A T A A
o 1 I I 1 1 1 1 ] 1 1 1 1 1
o 1 1 I 1 1 1 1 1 1 1
20 T T T
1 I 1 1 1 1 1 1 1
1 I 1 1 1 1 I 1 1
I I 1 I 1 1 1 1 1 I 1 1
. TP | L
10 7 N : R
- 1 1 1 1 1 1 1 1 1 1 1 1 1
L | 1 I 1 1 1 1 1 1 1 1 1 1
1 1 | 1 I 1 1 1 1 1 1 1 1
[ I ] I 1 I 1 1 1 1 1 ] 1 1
O " " i 1 " 1 1 " 1 1 " 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] (dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24
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[11n(HT20)]
Channel High
ABOVE 1GHz

sfoickrkk RADTATED EMISSION  sokoioksrokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.18>> 9 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C

EUT : Mobile Phone Operator : T.Watanabe

Model No. : YKFA24 Temp,Hum,Atm : 23.5[°C] 34.5[%]

Serial No. :N/A Notel 3

Test mode : 11n_Tx_ch:High Note2

[dB(u V/m)]
110

<{FCC C_GHz_3m>
Limit(PK)
"""" Limit(AV)
<09_GHz_11n_Tx_High>
——  Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)
Emission level(H,AV)

100
90

80

70

60

|

T | S e e .

Level

50

40

30

20
10

I
1
1
1
1
1
T
1
1
.
1
1
|
T
1
1

TTTT[TTIT T TIT T I T I T

0
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result
No. Frequency (P) Reading Reading (% 3 Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV i
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 1
1 1924. 000 H 18.8 37.1 9.6 58.4 46.7 74.0 54.0 15.6 7.3 156.0 241.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24



8.4.2 Receive mode

Channel Low
BELOW 1GHz
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sioikkkk  RADTATED EMISSION  sksiokokolok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{DATA Sheet No.19>> 18 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino :
Model No. : YKFA24 Temp,Hum,Atm : 23.5[°C] 20.9[%]
Serial No. :N/A Notel 2
Test mode : Rx_ch:Low Note2
[dB( 12 V/m)]
' i Co : H H P & 0 a4 <FCC Part15 subpartC >
SN O A : b ——— Limit@P)
C | | | o | | | | | 11 1] <20.MHz_Rx_Low>
50 ! I ! ! : r4 n o ) — Peak level(H,PK)
SRR ! R Peak level(V,PK)
| 1 1 | I (| 1 1 1 I 1 1 1 I
I | 1 1 I I + + 1 1 I 1 1 1 I
i : I S N ) | ; ! : 0 0 &
40 [ 1 1 1 | 1 1 1 1 1 1 1 1 1 1
| I 1 1 I 1 1 1 1 1 L} 1 1 1 I
I 1 1 1 I 1 1 1 1 I 1 1 1 1
® I 1 1 I | 1 1 I 1 I 1 1 1 I
'E; . = | 1 1 1 | 1 1 1 1 | 1 1 1 I
§ W ! I B
o I 1 1 1 I 1 1 1 1 1 1 1 1
I 1 1 I I 1 1 g 1 I 1
1 1 1 | 1 1 1 1 1 )
20 — 1T ' ' T
1 1 I I 1 1 1 1 I
1 1 I 1 1 1 K 1 1 1 I
| 1 | | 1 1 1 I 1 1 1 |
| I I 1 1 1 I 1 1 1 |
| 1 |, 1 1 1 1 1 1 |
ol . : N EEE
- 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 1 1 1 1 1 1 1 1 1 I
I 1 1 I I 1 1 1 I 1 1 1 I
P S S S N O B ! N S S N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° 1]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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Channel Middle

BELOW 1GHz
sk RADTATED EMISSION - sekksforsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.20>> 18 November,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino R
Model No. : YKFA24 Temp,Hum,Atm : 23.5[°C] 20.9[%]
Serial No. :N/A Notel 2
Test mode : Rx_ch:Middle Note2
[dB(x V/m)]
A R : T 1 1 1 1 1 1| <FCCPartl5 subpartC >
S A : Cob b ——— Limit@P)
C | I [ | 1 I 1 | o <21.MHz_Rx_Middle>
50 ! [ ) ! ! U B — Peak level(H,PK)
SRR ! RN Peak level(VPK)
L | 1 1 | I 1 1 | 1 I 1 1 1 1
| 1 1 | I t + 1 1 1 1 1 1 I
™ I 1 1 I 1 1 1 I 1 I 1 1 1 I
40 [ | 1 1 | 1 1 1 1 1 1 1 1 1 |
L I 1 1 I 1 1 1 1 1 I 1 1 1 1
I 1 1 I 1 1 1 I 1 I 1 1 1 I
I~ I 1 1 I 1 1 1 1 1 1 1 1 1 I
E - I 1 1 I | 1 1 1 1 | 1 1 1 I
§ ¥ ! I B R
™ | 1 1 | I I 1 1 1 1 1 1 1
o | 1 1 | I 1 1 1 I 1 1
20 : 7 ——— i : T
1 1 I I 1 1 1 1 I
1 1 I 1 1 1 1 1 1 1 I
I 1 I 1 1 1 1 1 1 1 1 1
1 1 I 1 1 1 1 1 1 1 I
10 — — : ; ——
- | 1 1 1 1 1 1 1 1 1 1
C | R R T A i i oo
I 1 1 I 1 1 1 1 I 1 1 1 I
oL | . S [ ! . ! S |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17232-0
Test Report Rev.FCC-C3.1 FCCID: JOYYKFA24



Channel High
BELOW 1GHz
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skkkkks  RADIATED EMISSION skkkkkr
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{DATA Sheet No.21>> 18 November,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino ;
Model No. : YKFA24 Temp,Hum,Atm : 23.5[C] 20.9[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:High Note2
[dB(x V/m)]
aal? i Lo i ' i R <FCC Part15 subpartC >
SRR ! L | ——— Limit(QP)
N | | | [ | | | | | 11 o[ <22.MHz_Rx_High>
5o ! [ . ‘ ! ! I S N N — Peak level(H,PK)
SRR EEE ! IR EEE Peak level(V.PK)
L I 1 1 1 I 1 I [ 1 I I 1 I 1 1
I 1 1 1 1 + + 1 1 I 1 I 1 1
il 1 1 1 1 1 1 1 1 1 I 1 I 1 1
40 : ] : \ ) ]
N | | | [ | | | 1 1 [
I 1 1 1 1 1 I 1 1 I 1 I 1 1
r 1 1 1 1 1 1 1 1 I 1 I 1 1
E - | 1 1 1 1 1 | 1 1 I 1 I 1 1
51 1 1 1 1 1 1 1 1 1 1 1 1 1 1
= S R T | | | Lo
I 1 1 1 1 1 1 1 I I 1 I 1
I 1 1 1 1 1 I I I 1
1 1 1 1 1 1 1 1 |
| 1 1 1 | 1 | 1 1
| 1 [ 1 ] 1 ] [ 1
1 1 1 1 1 1 I 1 1
1 1 1 1 1 I | 1 | 1 1
1 1 1 1 1 I 1 I 1 I 1 1
1 1 1 1 1 1 I 1 I 1 1
1 1 1 ) 1 1 I 1 I 1 1
L i i i i i o0
r i [ i i A
I 1 1 1 I 1 I 1 I 1 I 1 1
o ] 1 1 1 ] 1 I ] I 1 I 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.t Height Angle

[MHz] [dB(1/m)]

Note:

[cm]

]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17232-0
FCC ID: JOYYKFA24
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